-
o
wd
\©
—
<)
c
<)
o
~
-
o
d
©
-
<)
c
<)
o
1
N
N
(30
O
o\
0
0

()
i
N
—
—
—
(-

i

76/77/78/79



order No. set order
part number description popis qty/ks : /obj.¢islo No./ obj.
dilu ¢islo sady
1 JL192FD-1000000E Style Engine motor 1
2 JL6500-3030502 Air guide assy,generator vedeni vzduchu, generétor 1
3 | GB5789 M6X12 Flange Bolt M6x12 Sroub priruby 25
4 JL7500-3030144A Rotor comp Single-phase rotoru jednofadzovy 1
5  JL7500-3030144B Stator assy-8 Single-phase Stator 8 Jednofézovy 1
6  GB5789 M10x125%280 ' Flange bolt assy M10x1.25x280 Sroub priruby 1
7  GB5789 M6x195 Flange bolt assy M6x200 Srouby pfiruby 4
8  JL6500-3030301 End cover kryt 1
9  JL6500-3030202 Brush assy kartac assy 1
10 | JL2500-3030204 Diode assy dioda assy 1
11 | GB5783 M5x20 Bolt M5x20 sroub 1
12 | JL7000-3030227 AVR (8kw-phase) AVR (8kw-faze) 1
13 ' GB16674 M5x16 Flange Bolt M5x16 Sroub piiruby 5
14 | GB16674 M5x12 Flange Bolt M5x12 Sroub pfiruby 3
15 | JL6500-3030302 Generator end cover koncovy kryt generatoru 1
16  JL2500-3030201 terminal terminal 1
17  GB5789 M8x16 Flange Bolt M8x16 Sroub priruby 16
18  JL6500-3050101 muffler tlumic 1
19 | JL6500-3040102 Muffler life protector ochrana tlumice 1
20  JL7000-3020107 mufflerX6KWK tlumi¢ 1
21 JL6500-3020204 Muffler inner protectorX6KWHX vnitini chranic tlumice 1
22 JL6500-3030101 Muffler outer protector Vnéjsi chranic tlumice 1
23 | GB6175 M8 NutM8 matice 2
24 1 GB938 Spring washer @8 pruzinova podlozka 2
25 :JL188F-2020101 Muffler gasket tésnéni tlumice 1
26 | GB6177 M6 Nut M6 matice 6
27  JL6500-3030501 Air cleaner Stay cisti¢ vzduchu 1
28  JL6500-3010101 Fuel tank palivova nadrz 1
29  JL168F-1010801 Clip Klip 2
30 | JL168FD-1010922 Fuel tubeXlength 6.7in) palivova trubice 1
31  JL2500-3010603 Fuel cock palivovy kohout 1
32 | GB5789 M6x20 Flange Bolt M6x20 psroub pfiruby 4
33 1 GB976 Washer ©®6 podlozka 4
34 JL2500-3010601 Tank rubber guma nadrze 4
35 : JL2500-3010301 Fuel filter Palivovy filtr 1
36  JL2500-3010201 Fuel tank cap Vicko palivové nadrze 1
37  GB819 M5x10 Screw M5x10 Sroub 2
38 | JL6500-3010401 Fuel meter assy Sestava méficu paliva 1
39 JL7000-5050168 frame (6kw) ram 1
40  JL6500-7000607 Handle Rukojet 2
41 | GBT6187 M8 Lock NutM8 Pojistna matice 2
42  GB6177 M10x1.25 Nut M10x1.25 Matice 4
43  JL6500-3030401 Bottom rubber Big Spodni guma Velka 2
44 | JL6500-7000701 Cushion tlumic 2




order No. set order

part number description popis qty/ks : /obj.cislo No./ obj.

dilu ¢islo sady
45 : GB5789 M8x45 Flange Bolt M8x45 Pfirubovy Sroub 4
47 JL2500-7000301 Bracket Zavorka 1
48 :JL2500-7000201 Vibration mount Vibraéni drzak 2
49 | GB5789 M6x25 Flange Bolt M6x25 Sroub pFiruby 2
50 :JL6500-3030403 Bottom rubber Small Spodni guma mala 2
51 : JL6500-3050205 Battery guard Chranic baterie 1
52 GB818 M5x8 Screw M5x8 Sroub 2
53  GB6177 M5 Nut M5 Matice 2
54 : JL2500-3050804 Battery 15AH Baterie 1
55 | JL6500-3050304 Battery setting plate Deska pro nastaveni baterie 1
56 JL6500-7000404 Wheel 10X Kolo 2
57 JL2500-7000512 axle naprava 2
58 GB5783 M10x120 bolt M6x120 Sroub 2
59 | GB6177 M10 Nut M10 Matice 2
60 : JL168F-1010448 Gas pipeline Plynovod 1
61 : JL168F-1010449 Gas Clip Plynova spona 2
62 JL2500-1010559 Gas connection joint Spoj pro pfipojeni plynu 1
63  JL2500-1010513 LPG/NG switch D8 Pfepinac 1
64 : JL2500-1010467 Gas inlet G3/8+G1/4 Pfivod plynu 1
65 | JL2500-3050612 Gas switch locating plate Deska pro umisténi spinace plynu 1
66 : GB5789 M6x35 Flange Bolt M6x35 Sroub piiruby 1
67 | GB818*5x8 Screw M5x8 Sroub 2
68  JL6500-6010589 Control panel Kontrolni panel 1
69 JL2500-6030105 Engine Switch Spina¢ motoru 1
70  JL2500-6040203 Hour meter Pocitadlo hodin 1
71 1 JL2500-6030313 Receptacle 15A Zasuvka 1
72 JL2500-6030721 A.C Breaker 27.2A AC Jisti¢ 27,2A 1
73 | JL6500-6030777 A.C Breaker 13.7A AC Jisti¢ 13,7A 1
74 | JL6500-6030324 Receptacle 32A/250V Zasuvka 32A/250V 1
75 | JL6500-6030325 Receptacle 32A/425V Zasuvka 32A/425V 1
76 . GB5783 M6x22 Bolt M6x22 Sroub 1
77 GB6175 M6 Nut M6 Matice 2
78 1 GB97-16 Washer ¢6 Podlozka 3
79 1 GB936 Spring washer @6 Pruzinova podlozka 2
80 : JL2500-6030408 D.C12V Receptacle Zasuvka 1
81 | JL2500-6030801 D.C circuit Breaker Jisti¢ 1
82 JL2500-6040404 Remote Control Lamp Lampa na délkové ovladani 1
83  JL6500-6040824 Remote Control Control Unit Jednotka dalkového ovlddani 1
84 | JL2500-6030112 Coordination Switch Koordinacni spinac 1
85 | JL6500-6010327A Line assembly Montaz linky 1
86 : JL6500-6020506Y Control panel protector Chranic ovlddaciho panelu 1
87 | GB9074.1%5x40L Screw M5x40 Sroub 3




order No. set order

part number description popis qty/ks | /obj.cislo No. / obj.

dilu ¢islo sady
88  JL2500-6040103 Voltage switch (KNG3-402) Prepinac napéti 1
89 GB818 M5x16 Screw M5x16 Sroub 1
90 : JL6500-6040801 Rectifier Usmérnovac 1
91  JL6500-7000925 Remote Control Switch Spinac dalkového ovladani 1




8896327 - engine / motor m




orderNo. | setorder

part number description popis qty/ks | /obj.¢islo . No./obj.

dilu ¢gislo sady
1  GB5789 M6x8 Flange bolt M6x8 Sroub p¥iruby 4
2 1 JL188F-1060100 Recoil Starter case comp Pouzdro recoilového startéru 1
3 JL188F-1060009 Starter return spring Vratna pruzina 1
4 | JL188F-1060008 Recoil Starter pulley Napinaci kladka 1
5  JL168F-1061006 Recoil Starter knob Knoflik zpétného razu 1
6  JL188F-1060007 Recoil Starter rope Zpétné lano 1
7  JL188F-1060006 Ratchet spring Racnata pruzina 2
8  JL188F-1060004 Ratchet guide spring Vodici pruzina ra¢ny 1
9 JL188F-1060005 Ratchet Starter Racna 2
10 | JL188F-1060003 Ratchet guide Voditko ra¢ny 1
11 JL188F-1060002 Ratchet guide bolt Vodici Sroub racny 1
12 . GB5789 M6x12 Flange bolt M6x12 Sroub p¥iruby 9
13 . JL188F-1080100 Fan corer comp Jadrovy ventilator 1
14 . JL188F-1110002 Governor rod Vodici ty¢ 1
15  JL188F-1110001 Throttle return spring Vratnd pruzina plynu 1
16  JL188F-1110006 Governor arm Vodici rameno 1
17 . JL160F-1110004 Governor arm bolt Sroub vodiciho ramene 1
18  GB6177 M6 Nut M6 Matice 3
19  JL188F-1110007 Pin clip Svorka 1
20 | JL188F-1110004 Governor spring Vodici pruzina 1
21  JL188F-1110005 Washer8.2x17x0.8 Podlozka 1
22 JL188F-1110003 Cover arm shaft Hfidel ramene krytu 1
23  JL188F-1050010 Nut M16x1.5 Matice 1
24 | JL188F-1060001 Starter pulley comp Startovaci kladka 1
25  JL190F-1080001 Cooling fan Chladici ventilator 1
26 JL188F-1120100 Flywheel comp Setrvacnik 1
27  JL188F-1030200 Oil seal Tésnéni oleje 2
28 GB5789-M6X25 Bolt M6x25 Sroub 2
29  JL188F-1123000 Electrifg coil Elektricka civka 1
30 JL188F-1030002 Wire flat Drat plochy 1
31 JL188F-1030012 Packing Podlozka 1
32 | JL192F-1030006 Crankcase assy Sestava klikové skiiné 1
33 | JL188F-1030100 Oil seal Tésnéni oleje 1
34 JL168F-1126000 Diode comp Dioda 1
35 JL188F-1030001 Wire clip Draténa spona 1
36  JL188F-1125000 Start motor Motor 1
37  GB5789-86 Flange boltM8x35 Sroub pfiruby 2
38  GB29.2-88 Flange boltM5x20 Sroub pfiruby 2
39  JL188F-1126000 relay prenasec 1
40  JL188F-1003003 Dowel pin8x14 Hmozdinka 2
41 : GB/T276- 6207 Radial ball bearing 6207 Radialni kulickové lozisko 2
42 1 JL192F-1030010 Case cover packing Baleni krytu pouzdra 1
43 ' JL188F-1127000 Oil level switch assy Spina¢ hladiny oleje 1
44 : GB5789 M6x14 Flange bolt M6x14 Prirubovy sroub 2




order No. | setorder

part number description popis qty/ks : /obj.¢islo { No./obj.

dilu ¢islo sady
45 GB/T276-6202 Radial ball bearing6202 Radialni kulickové lozisko 2
46 | JL190F-1041000 Camshaft comp Vackova hridel 1
47 : JL190F-1050303 Balance gear Vyvazovaci zafizeni 1
48 JL188F-1050304 Key Kli¢ 1
49  JL190F-1050301 Crankshaft comp Klikova hridel 1
50 | JL188F-1110009 Governor shaft Hridel 1
51 JL188F-1110103 Governor weight Hmotnost 3
52  JL188F-1110008 Governor slider Posuvnik 1
53 | JL168F-1110103 Governor shaft clip Spona hfidele 1
54 JL188F-1110102 Governor weight pin Z&atézovy kolik 3
55 JL188F-1110101 Governor weight holder Drzak 1
56 | JL168F-1110108 Washer Podlozka 1
57 JL192FD-1030011 Crankcase cover Kryt klikové skiiné 1
58 JL192FD-1030003  Air cleaner packing M27x3 Tésnéni Cistice vzduchu 1
59 JL188FD-1030002  Qil filler cap packing Kryt vicka oleje 1
60  GB5789-M8x40 Flange bolt M8x40 Pfirubovy 9
61 JL190F-1050200 Connecting rod assembly Ojnice 1
62 | JL188F-1050005 Piston pin Pistni cep 1
63  JL188F-1050004 Piston pin clip Spona pistniho cepu 2
64  JL192F-1050001 Piston Pist 1
JL192F-1050100 Piston ring set Sada pistnich krouzkii 1
65  JL192F-1050003 Second ring set Druhd sada prstent 1
JL192F-1050002 Ring comp Krouzek komp 1
66 | JL190F-1030603 EX, Valve EX, ventil 1
67  JL190F-1030604 IN, valve IN, ventil 1
68  JL188F-1040006 Valve spring washer PruZinova podlozka ventilu 1
69 | JL188F-1040004 Valve oil Ventilovy olej 2
70 | JL188F-1040007 Valve spring Pruzina ventilu 2
71 JL188F-1040002 IN, valve spring retainer IN, drzak ventilové pruziny 1
72 JL188F-1040008 Ex, valve spring retainer drzék ventilové pruziny 1
73  JL188F-1040009 Valve rotator Rotétor ventild 1
74 JL188F-1010001 Bolt Sroub 2
75 :JL190F-1011000G Head comp Hlava 1
76  JL188F-1080001 Shroud Kryt 1
77 - JL188F-1040005 Push rod guide plate Vodici deska tlacné tyce 1
78  JL168F-1040010 Pivot bolt Otocny sroub 2
79  JL188F-1040001 Valve rocket arm Rameno ventilu 2
80  JL168F-1040012 Rocker arm pivot Cep vahadla 2
81  JL168F--1040011 Pivot adjuJLing nut Otocna sefizovaci matice 2
82 | JL188F-1020003 Head over packing Kryt 1
83 | JL188F-1020100 Head cover comp Kryt hlavy 1
84  JL188F-1020006 Head cover bolt comp Sroub krytu hlavy 1
85  JL188F-1020002 Tube Trubice 1
86 | JL188FD-1160002 Fuel tubeXlength 5.3in) Palivova trubice 1
87 : JL160F-1070001 Clip Klip 2




order No. set order
part number description popis qty/ks - /obj.¢islo . No./obj.
dilu ¢islo sady
88 JL188FD-1130002  Carburetor packing Tésnéni karburatoru 1
89 JL188F-1130001G GAS insulator Plynovy izoldtor 1
90 JL188FD-1130003 : Carburetor insulator packing Tésnéni 1
91 JL188F-1010002 Bolt Sroub 2
92  JL168F-1124000 Spark plug(NGK) Zapalovaci svicka 1
93  JL188F-1030004 Drain bolt washer Podlozka 2
94  JL188F-1003101 Drain plug bolt M12x1.5x15 Sroub vypoustéci zatky 2
95  JL188F-1040012 Valve lifter Zvedak ventild 2
96  JL190F-1040010 Push rod Tla¢na ty¢ 2
97  JL192F-1030008 Cylinder head casket Hlava valce 1
98 JL188F-1030013 Dowel pin 12x20 Hmozdinka 2
99 | GB5789-M10x80 Bolt M10x80 Sroub 4
100 : JL188F-1122000 Ignition Zapalovani 1
101  GB5789-M6x30 Bolt M6x30 Sroub 2
102 | JL188F-1080200 Control assy Ovlddaci sestava 1
103 | JL192FD-1131000G  Carburetor assy GAS Sestava karburatoru 1
104 : JL188FD-1010755 spring Pruzina 2
105 | GB34526x1.9 “O" seal 6x1.9 Tésnéni 1
106 : GB818 M4x10 Screw M4x10 Sroub 1
107 . JL188F-1010480 Mixer unit Smésovaci jednotka 1
108 = GB818 M4x25 Screw M4x25 Sroub 1
109 | JL188F-1130100 Air cleaner packing Cisti¢ vzduchu 2
110 : JL188F-1010315 Throttle return spring GAS Vratnd pruzina plynu 1
111 JL188F-1110002 Governor rod GAS Regulaéni ty¢ 1
112 : JL188FD-1010430  Stand of step motor Stojan krokového motoru 1
113 | JL2500-3010651 Washer ¢10x7x8 Podlozka 1
114  GB96 3 Washer ©3 Podlozka 1
115  GB818 M3x8 Screw M3x8 Sroub 3
116  JL188FD-1010434 . ATS Choke handle Rukojet sytice
117  JL188FD-1010429  Step motor Krokovy motor 1
118 : BG91 1x6 pin @1x6 cep
119 : JL188FD-1090100 : Air clean elbow comp Vzduch cisté koleno komp 1
120 : JL188FD-1090003  separator oddélovac 1
121  JL188FD-1090004  Air clean element Cisti¢ vzduchu 1
122 JL188FD-1090005  Air cleaner seal Tésnéni ¢isticky vzduchu 1
123  JL188FD-1090200 . Air cleaner cover comp Kryt Cisti¢e vzduchu k 1




8896327

-[o}-E
. 2" [CIRCUIT BREAKER e T 400V 230v B 230y B
v © T Sl 5 O\
U | o detE
+ @ o 6 L3 L2
w3 R | el 230\\/IOLTAGE et vQ (\
+ 7 )
R T o 2 N e R e/ \g/ KUY
S e RT3 12| 4R 400V O HOUR /
—(;<< . @P:] vETER (@Y R R R
vSIAR || [RAR -
R 2 CIRCUIT
B o BREAKER .
@ G/Y J (A1 &Y &Y OEARTH

DCW = TERMINAL
- D.C .
N PROTECTOR DC12V COMBINATION SW
5 > R+(% F-IB N DIODE
°° ! BB el Br Br
/W ]
DIODE Bl W | & ,
— 3 _FH'?L 4@ G/ G/W
¥ ANTENNA SWITCH% % B/ B/W
By G/W
Br
GENERATOR BLOCK W W W
_ n B
ENGINE BLOCK B br - CONTROL BOX BLOCK _
G/W COMBINATION SWITCH
Br B G/Y| B | L |G/W| W |B/W
A OFF o+ | G+
ON
START oo
G W
L I I B_|BLACK | Br | BROWN
| L ioirrovcon  cHARGE BATTERY STARTER  TUEL CUTypansirroy  orp  CARBURETOR Y[ YELLOW[B/W [BLACK WHITE
COIL SOLENOIL LEVEL SW MOTOR L [BLUE |W/G |WHITE GREEN
SPARKING PLUG ' R | RED | P |PINK
W[ WHITE |




